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T4 - T FFH/S—/FACE PLATE, THREAD TAKE-UP LEVER COVER




E R - RFFH/\—/FACE PLATE, THREAD TAKE-UP LEVER COVER

A ——

DESCRIPTION

No.| #0525 1| mx %%
—|

PARTS NO| = é o QTY
1 35168 *| | % 1 A i— ARM SIDE COVER
2 | 8093 ¥k x| 2 |EIEHAN—LEHRL SCREW
3 (35014 ¥[x(*x| 1 | L&A I)AYS OIL CUP (3/8)
4 (35014 *|*| x| 1 | E#yAqILHYST OIL CUP (3/8)
5 135032 #¥l®k[x] 1 |EKFAH/— THREAD TAKE-UP LEVER COVER
6 |30047 * k(| 2 | KEFEAA—EHHL SCREW M4X0.7 =4
7 [35031 **| -  |@EK FACE PLATE
7 135031-A | —|-|*| 1 |@EHK FACE PLATE
8 (13005 ¥ x| x| 2 |EHRIESHIL(K) SCREW 6.75X24 =10
9 | 8040 ®| k| k| | ERLESHRCON SCREW 9/64X40 L=8
10 35167 *[x[x| 1 [HHs— ARM FACE COVER
11 | 6333 ® x|k 3 [HEANR—IEHRC SCREW 9/64X40 L=6.5
12 |30046 k[*k[(k| 1 |P—XibE&HRL SCREW M4X0.7 L=4
13 (35200 # x|kl 3 |[FEAAVS BALL TYPE OIL CUP (1/2)
14 135208 *| k| k| 1 AT OIL TUBE 5X7X60L
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L8 - XFF- 214 /ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR

DESCRIPTION

e 7| B 2%
— | w
PARTS NO|ofd|a| QTY

I |35402 kx| 1 | E#f ARM SHAFT

2 |35201C k[ 1 [FLOvE () ROCK SHAFT CONNECTING ROD COMPLETE
3 135201 kx| 1 |FzOwR ROCK SHAFT CONNECTING ROD
4 35202 # x| x| 2 [IAVK&ESHRC SCREW 15/64X28 L.=21.5

5 35203 *| %% 1 |3IAvRIHLE SCREW 1/2X20

6 (35204 * k| 1 |SZOyRIARLEF vk~ NUT 1/2X20

7 135006 ¥| x| x| 1 | E#HS— ARM SHAFT COLLAR

8 |35009 ®| kx| 2 [T—y—FpphC SCREW 5/16X18UNC FOR PULLEY
g [35011 # k%] 1 [ E#EgASL ARM SHAFT BUSHING

10| 1327 Kkl k| 1 [ EEARILIEHRAC SCREW 5/16X24 L=12

11 {35045 %% 1 EYFwL FEED DRIVING ECCENTRIC

12 (35017 x|kl 2 EYFe AbHhl SCREW 5/16X24

13 |35030C *l-{=] 1 |[FviL{EE) THREAD TAKE-UP CAM COMPLETE
13 [35310C —|*|*| 1 [FriLGEE) THREAD TAKE-UP CAM COMPLETE
14 |35017 *[ (% 2 |[FrelitdHRl SCREW 5/16X24

15 |35018 kx| 1 [FehF—s—F TAPER PIN

16 135033 *|*| x| 1 |XKE+E TAKE-UP LEVER BRACKET

17 (35034 *|x % 3 |KELTELEHRAL SCREW M6X1 L=20

18 [35158 kx| 1 [REE) THREAD GUIDE (UPPER)

19 [35035C s x| 1 |FFEHE) THREAD TAKE-UP LEVER COMPLETE
21 |35038C #lE(k 1 |KEQO—S—({8) THREAD TAKE-UP LEVER ROLLER COMPLETE
22 |35038 * x|k 1 | KFEQ—S— THREAD TAKE-UP LEVER ROLLER
23 35039 ® k[ k[ 1 [EFO—5—FLhl SCREW 9/32x28

24 | 8105 **|*%| 1 | KFEO—3—FrhalFvk NUT 9/32X28

25 |35040 * ¥k 1 XKD —S—FohlIv v— WASHER

26 35036 (k%] 1 |EKFEERRAL SCREW 3/8X18

27 135303 *[ kx| 1 |BHESSLY NEEDLE BAR CONNECTING LINK
28 35020 ¥l x| x| 1 |#ESSoMAL SCREW 3/8X28

28 |1 6027-02 | *|*|*| 1 |$HESSLHMALF VA NUT 3/8X28

30 |35304 | x| x| 1 |fHERE NEEDLE BAR CONNECTING STUD
3135017 # k| 2 |HEREEFHRC SCREW 5/16X24

a2 |35022 | % x| 1 |aHE NEEDLE BAR

33 (35143 * k| k| 2 |EEEASL NEEDLE BAR BUSHING

34 1200398 ¥ k(K| 2 EEALIESRLC G SCREW 6.75X24 L=5.5

35 |35024 kx| 1 |#HIE2 NEEDLE CLAMP

36 | 16256 - *|*| 1 (#eZitoHial SCREW 3/16X32 =10

36 |35025 #| == 1 |#iESiHRE SCREW 3/16X32

37 |[N0925 k|| 1 & NEEDLE 1000 #250

38 |35046 ®[*|*| 1 [ZXoOyK FEED FORKED CONNECTION

39 (35048 ¥ x| 1 |ZXRAYF@RKE SCREW 3/8X28

40 | 6027-02 |*|*[*| 1 |ZXOvRmMACFvk NUT 3/8X28

41 |35047 | x x| 1 [EEHHIA FEED CONNEGCTING LINK

42 (35048 ¥ x|k 1 EfEHHSfMAL SCREW 3/8X28

43 16027-02 | *|*|*| 1 [E&Hsamaltrvk NUT 3/8X28

44 |35466 *| k% 1 [EYSFE FEED REGULATOR

45 |35048 kx| 1 |EESHHI ML SCREW 3/8X28

46 | 802702 [ |*|*| 1 [@EfEHAmiatF vk NUT 3/8X28

47 (35050 kx| 1 |EUEFEY HINGE STUD

48 10519 # k| k1 EYFASE L kHRC SCREW 6.75X24 L=17.5

49 117053 * [k k| 1 [EYFESEOHRE SCREW M5X0.8 =21

50 17059 *1 k| k1 EYFASIR T H SCREW M5X0.8 £=10

51| 4139 ¥l xlxl 1 [EYRBR T T EvR NUT M5X0.8

52 (35058 ® |k 1 [EYSAFRFYL S SPRING

53 |35059 *| %% 1 [RURAEIT)L S HME HOOK PLATE

54 113330-4B || *[#| 2 [EUFERATYLSERIESHIL  |SCREW 11/64X40

55 | 4019 ® %l x) 1 GEUSREIL \— 1kl SCREW M5X0.8 =12

56 |35051 # k|| 1 [EYREEL/S— FEED REGULATING LEVER

57 135052 kx| 1 |EUSETIR STITCH LENGTH PLATE

58 (35053 # x| x| 2 [FEUBHIKIEHRC SCREW M8X1 L=12

59 135055 ® k1 EUYSEASHO—L vk (A) KNURLING TOOL (A)

60 |35054 ¥ 1 EYREL/ S—T7wipo— WASHER

61 /135056 *1* & 1 |FEUFRESO—Lyk(B) KNURLING TOOL (B)

62 |35057 ¥k x| 1 [FEURESL A—R—)L KNOB

63 (35353 *| x| % 1 |2k FELT

| 64 105624 #l Rl x| 2 [EHEALIERL () SCREW 6.75X24 L=6.5
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EaXYHEL S /PARTS FOR UPPER

FEEDING MECHANISM

No.| i &S - ﬂﬁlﬁw LR DESCRIPTION
PARTS NO g QTyY

| 135072 [k k|1 | EEYaY UPPER FEED SHAFT

2 |35069 ®| kK] 1 | EEOVFIENZ UPPER FEED SHAFT CRANK

3 135034 ¥k [* 2 NEEOVFEBSREHRAL SCREW M6X1 L=20

4 |35068 *x| x| 1 EEOVREY (E) HINGE STUD (UPPER)

5 (10598 * 1kl x) 1 EEOVREY (L) &EHRL SCREW 7/32X32 L=15

6 (35067 [ x| %] 1 |@E&EayR CONNECTING ROD

7 135085 ¥ x| x| | ELOVFESHS SHAFT CRANK (LOWER)

8 (35034 *lkl 5 1 EREDYFESSREORE SCREW M6X1 L=20

9 |35066 ¥kl 1 [EEOYREY(F) HINGE STUD (LOWER)

10 |10519 ¥kl 1 [EEOVREY (F)&EOHRLE SCREW 6.75X24 (=175

11 35071 #lw| x| 1| EXYEIASIL () UPPER FEED SHAFT BUSHING (BACK)

12 (10525 # k4l 1 [EXUSASIL () EHRC SCREW 6.75X24 L=9

13 |35073 *| x| % 1 | E¥Y#HS— UPPER FEED SHAFT COLLAR

14 {10566 ®( k| 2 [ EXUEHST—IEHRL SCREW 1/4X32 L=55

15 |35077 ¥lx) k] 1 | EEYBSASL UPPER FEED SHAFT BUSHING (FRONT)

16 |10524 ¥Rk 2 | EEYBARNIESHRL SCREW 6.75X24 L=65

17 35078 ¥ k| x| 1| ERXUSHE SIS UPPER FEED SHAFT ADJUSTING ARM

18 (35017 * kR 1 [ EEUEREER R SCREW 5/16X24

19 |35089 Rk k| T [ EEYMEESEET—/ TAPER PIN

20 35079 * & x| 1 | EXYBLEEBRRE SCREW 7/32X32

21 |35080 * kx| 1 | EEYEE/ AT PIPE

22 (35081 ®| kx| 1 [ EEUBEEEE SLIDE BLOCK

23 |35082 k[ 1 [ EBEYEEED Y p— WASHER

24 (10776 *| k(%] 1| EXYERSE Sk WING NUT

25 (35196 ¥k 1 | EEYZ—R UPPER FEED FORKED CONNECTION

26 |35085 *lkfk) 2 | EFEUZRELA4)L UPPER FEED FORKED CONNECTION SHAFT BUSHING

27 (10573 *[#x] 1 | EEUZREIESHRC SCREW 7/32X32 L=11

28 (10581 ¥ x|k 2 [ FRYTREUARILIEHRAC SCREW 7/32X32 L=7

29 |35084 * okl 1 [EHEYZREY UPPER FEED FORKED CONNECTION SHAFT

30 |35090 k[ 1 [ EUiEEs CONNECTING CRANK

31 (35197 ¥k 1 | EREUBEEEERL(X) SCREW 1/4X40 (LARGE)

32 |35198 Ll I B B W > 30 -3 -7 ST DAY SCREW 1/4X40 (SMALL)

33 (35116 *| k%] 1 |[=OABEARLE SCREW 9/32x28

34 |35117 *|%[%| 1 [=27AE SLIDE BLOCK

35 135118 k[ 1 | ZDORAERHRC Ty — WASHER

36 | 8105 ®l x|kl 1 (ZDONAEERCFVE NUT 9/32x28

37 |35115 ¥[*|x| 1 |=o%% UPPER FEED BAR BELL

38 [35119 *|%|*x| 1 [EoROIE> STUD PIN

39 |10827 ¥lklkl 1 |ZDRMEIEDHRC SCREW 1/4X40 L=75

40 (35114 # kx| 1 [ZDRGSLOHEER) ROLLER & STUD

41 (35113 ¥[klk| | |=ZDRISVH ROCK SHAFT CRANK

42 | 8097 ¥ x|kl 1 |ZDRISU21EHAL SCREW 15/64X28 L=5

43 (50174 ¥k k| | ZORISEGIHE TAPER PIN

44 135109 ® k[ 1| ETEESS I8 ADJUSTING ARM SHAFT

45 | 35454 x|k 1 |HZERERER PRESSER BAR BRACKET GUIDE

46 (35111 ¥ k| x| 2 MWz EREENILOHHL SCREW 3/8X18 L=21

47 |35112 kx| 2 (WZEREEANT—/S—FY TAPER PIN

48 (35108 *|%| x| 1 |ETFEESSY ADJUSTING ARM

49 | 8097 ¥1%) x| 1 | ETFEBISU2IESHRLE SCREW 15/64X28 L=5

50 |50295 *|x) x| 1 | ETFTEBEITVITF—/1—E TAPER PIN

51 {35105 ¥kl 1 [ ETEEOVFELRE SCREW 9/32X28

52 135106 ¥ % x| 1 | ETEEOYE 4TS PIPE

53 |35107 x|kl 1 | ETEBOVE Dy o— WASHER

54 | 8105 ® kx| 1 | ETFEHEOYFE REF VR NUT 9/32X28

55 (35102 #| k% 1 | ETFEEEOR ECCENTRIC ROD

56 (35103 #|*| x| 2 | ETFELOVRESHRLE SCREW 3/16X28

57 135104 *| %% 2 | EFEHLOVEF VR NUT 3/16X28

58 |135196C ¥kl k| 1 | EEYTR-EEC (FR) UPPER FEED FORKED CONNECTION COMP.
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H A4 ¥ Y /PRESSER BAR, UPPER FEED BAR

No

CD(XJ\IO')U‘IJ)-C»JY\)——|

BRES 7| B ELE DESCRIPTION
L

PARTS NO| ol QTY

35131 * | * R FOOT LIFTING LEVER

35134 *| k| % 1 | KBieHHRl SCREW 6.75X24

10636 *[k|x) 1 |[KBkFuk NUT 6.75X24

6333 ¥~ 1 | KBZH0C SCREW 9/64X40 L=6.5

35276 [k x| 1 | KBRF Y FOOT UFTING LEVER SPRING

11154 ®[x|*| 1 | KBXTULTH SCREW 6.75X24 L=19

35130 *[ kx| 1 | KBZE FOOT LIFTING LEVER BRACKET

35034 ®|k|*[ 2 |KBZEHEHAL SCREW M6X1 =20

13058 #[kk] 1 | KBEEEBLAC SCREW 6.75X24 £ =32

10586 ¥ kx| 1 | KREZFERLALFVE NUT 6.75X24

35311 *| %k 1 | KBESE LIFTING BRACKET

10712 ¥[*[% 1 | KSEZLHRL SCREW 6.75X24

35145 ¥ % x| 1 [RBHIR TENSION RELEASE LEVER

8100 *| x|k 2 [RBPDOHFAESRE SCREW 9/64X40 L=6.5

30025 * k| k| 2 [RDBOWTIETYS v— WASHER

10712 ®| x|k 1 | KBEEIEHRL SCREW 6.75X24

35135 # k1 |REEHEEVRL SCREW 6.75X24 L=8

35125 ¥ kx| 1 | KiRiZh PRESSER BAR SPRING

35140 kx| 1 |$AZHE PRESSER BAR

35136 ¥kl (RZERY—THeySf SLEEVE CAP

35137 kx| 1 RERY—T (L) PRESSER BAR SLEEVE (UPPER)

35138 ¥ k%[ 1 |WIEIY—T(F) PRESSER BAR SLEEVE (LOWER)

35309 *[ x| 1 (BziEflEs PRESSER BAR CLAMP

6029 ¥ x|+ 1 |WIEBREESEAKORE SCREW 3/16X28

8009 k[ 1 (X EEERALERESRE SCREW 15/64X28 L=6

35152 *|--| 1 |HzLbifEs PRESSER BAR LIFTING LINK

35308 = ®{ k| 1 [#Z EIFEL PRESSER BAR LIFTING LINK

35154 ® okl 1 [II _EHFERELEOHRE SCREW 1/4X24 L=11

35147C ®| x| x| 1 [z EHLA— PRESSER BAR LIFTING LEVER COMPLETE

35148 *| k| x| 1 |WE EIFLASA—E2 (X PIN (LARGE)

35149 *| %% 1 X EIFL/S—E2 UM PIN (SMALL)

35153 ¥ % k| 1 |z EFEET Y e— WASHER

18826 * x|k 1 (PR EIFERE PIN

35150 (k|| 1 | EFLA—FRE SCREW 5/16X24

35151 *¥[ k%] 1 |[BIREFLA—RAFYLTTuio—  |WASHER

35199 *| x|k 1 [ EEUER UPPER FEED BAR

8089 ¥ *| x| 1 | LEEYERIESORC SCREW 3/16X32 L=11

35094 *¥[% x| 1 | EREYERIEORAC T v— WASHER

35096 #lk|-| 1 [FEUZ UPPER FEED FOOT

35174 =l =1*% 1 BEYRE UPPER FEED FQOT

35097 ¥k x| 1 EYRLEHRAC SCREW 3/16X40 L=9

35008 *[#[x| 1 |FYBRLEHREFVH NUT 3/16X40

35455 *[ k%] 1 |=oRts PRESSER BAR LIFTING BRACKET

6029 *| k(%[ 2 |ZD2REEBHKHRL SCREW 3/16X28

35143 ¥k k| 1 [HFREAL(T) PRESSER BAR BUSHING (LOWER)

10761 #l kx| 1 (R EALIEDHRL SCREW 6.75X24 L=11

35141 %= 1 [HRE INNER PRESSER FOOT

35173 - =% 1 |#WzR INNER PRESSER FOOT

10827 *|*| % 1 (AEIEOHAL SCREW 1/4X40 L=7.5

35127 ¥ x| x| 1 | KilEhts PRESSER BAR SPRING BRACKET

35128 *1 ok x] 1 | KRIEFRAGRE SCREW 5/16X18UNC L=32

35129 # x|k 1 | Ki(EhAs+ vk NUT 5/16X18UNC

50101 x| 2 | KfEEhtatvht SCREW 1/4X28 =13

35199C ¥k k| 1| XU -0 (48) UPPER FEED BAR COMPLETE
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T & M E/OSCILLATING SHAFT, SHUTTLE HOOK

T

DESCRIPTION

vo [ maws| [ [ [@n 2%
PARTS NO| g |m || QTY

1 [35219 x| x| k| 1 [hERLE

2 [35220 ¥k x| IDNFERLTEFEDHRL

3 (35221 # k|| 1 |HAEZLEEY

4 135222¢C kx| 1 IAERER)

5 135222-01 | *|*|*| 1 |phES

6 18826 *| x| % 2 |Z=EAEY

7 [35222-03 |*|*(|x| {1 |=HE

8 (35222-04 |*|x[*x| 1 |=AA#Ez

9 [85222-05 | x[*|x| 1 |ZHAMZEHRC

10 135223 k% [x| 2 | AhESiEHRL

11 (35216 ¥ kx| 1 |TFEh

12 135214 x| k| % 1 |[I&RYF

13 (35017 ¥k 1 MHBRUFIESHAL

14 [35215 *|1 %k 1 RYFF—i—F

15 (35217 ¥[*)%| 1 |F#HS—(A)

16 |35227 ¥[*[* 1 [T#AS—(B)

17 | 8097 *[®| % 4 | Fé#HhS—ikHRL

18 135218 ¥ k(x| 1 [FSq/8{—

19 /35017 | x|k 1 RS s8—1kHRal

20 (35215 ¥k k] 1 FSAN—F——

21 (35224 *[*| x| 1 |MFEEE)

22 13522401 | *|*[*| 1 |SwhLIL—1

23 [35224-02 || *|%| 1 [Syyva—

24 135224-03 | x| *|x| 1 |&RFAFILH

25 (35224-04 | *|*[*| 1 |(HBEFIFhBHHRL

26 135224-05 [ *|*|*x| 1 [t

27 135224-06 | *|*| x| 1 |HL ALY

28 35224-07 |*|*|*| 1 |MARFYs

29 (35224-08 | *|*|*| 1 |[F—si—E>

30 (35226 [k 1 |[FE

31 [35210C klklx( 1 HRUFHEEER)

32 (35210 *| k(x| 1 [(RUFAE

33 (35211 *[*]%| 1 [BYFAELRE

34 (12418 ¥4+ 1 [RYFELRLTvor—iEHial

35 135212 ¥ x| %[ 1 MRUYFEAALTY +—

36 (35213 ¥kl 1 [HRYFEHREFvE

37 |35205C *[x| x|  |=RH2S524(40)

38 (35205 ¥ kx| | |=ZRHSUH

39 135206 *| x|k | I =ERHISU24CE

40 (35187 *( k)% 1 [=ERITSHFYR

41 35207 ¥| k% 1 [ZEXIS2ERC

42 |35187 (¥ x| 1 | ZRISUHFRCFVE

SHUTTLE RACE FRAME
SCREW 3/8X18

PIN

SHUTTLE RACE COMPLETE
SHUTTLE RACE BODY

SPRING PIN 3X20L

SHUTTLE RACE BACK

SHUTTLE RACE BACK SPRING
SCREW 1/4X24UNE

SCREW 1/4X24 L=16
OSCILLATING SHAFT
OSCILLATING SHAFT CRANK
SCREW 5/16X24

TAPER PIN

OSCILLATING SHAFT COLLAR (A)
OSCILLATING SHAFT COLLAR (B)
SCREW 15/64X28 L=5
SHUTTLE DRIVER

SCREW 5/16X24

TAPER PIN

SHUTTLE HOOK COMPLETE
SHUTTLE FRAME

SHUTTLE CYLINDER

SHUTTLE TENSION SPRING
SCREW 11/64X40

SHUTTLE CYLINDER LATCH
SHUTTLE CYLINDER LATCH PIN
SHUTTLE CYLINDER LATCH SPRING
SHUTTLE CYLINDER HINGE PIN
BOBBIN

SLIDE BLOCK COMPLETE
SLIDE BLOCK

SCREW 1/2X20

SCREW 13/64X32 L=9

WASHER

NUT 1/2X20

ROCK SHAFT COMPLETE

ROCK SHAFT

HINGE PIN

NUT 5/8X16UN

THUMB SCREW 5/8X16UN

NUT 5/8X16UN

-10—-
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4R - FEYUEH/THROAT PLATE, LOWER FEED ROCK SHAFT

No

acooawc)r.nawr\)—*

NMQQNWNNNNNNNNNMN—-‘—‘—A-—‘—'-—‘—k—t—-‘
Cﬂ-hMN—*O(Dm\IG)U'I-hQJNN—O(DM\JC’)U‘l-PsCONl—‘

= 7| B ShE
PARTS NO|g|d [ o QTY

35190-AB [« «[-| 1 [#1ix

35191 ¥4 - 2 |$HRIEDHRLE

35192 ¥k - 1 |gHRE

35193 *| * 2 |#HRELEHRL

35194 ¥ -1 1 |$HEE LR

35195 ¥k =| 4 |$RE LRESHRL
35175 -[-1*| 1 |&HK

35193 -l =% 2 |#HEiESHHL

35177 -1 1t |ER(E)

35178 -l -1 % 1 [BRE)

101133 -[-1*| 2 |@BELEHKC

35184 k| k%] 1 | TFEYdR

35182 x| x| 1 | TFRUEISY

35183 kx| 1 TFEYBISIREHRC
35185 ¥l &% 1 |TREYSBKRUHBLEE)
35187 ¥lw k1 [TFEYEAR Sk
35186 ¥ kx| 1 | TREUEBHKRLE)
35187 * | % | ¥ T | FEYERR Fwk
6027-01 | *|*|*| 2 [ZYB~2fl

6027-02 |[#*|*|*| 2 [BYBIR4alFvk
35188 *| k| x| 1 [ZEUB

35176 - =1*| 1 |Zum

35189 *|%| =] 1 |[ZEYE

1368 ¥ %% 1 | EYSELESHRC

35235 ®| k(x| 1 | FFXUESMOISLIAE
35233 ¥ x| % 1 | ETFREUEISH
35234 *[ x| & 1 | ETFRYEIS SR
35186 *| k| k[ 1 | ETFEYEAR L (E)
35187 ¥ k% 1 | ETFEYFHAR L FvE
35232C * |k 1 | ETFEYE,

35232-01 | *[*|*| 1 |EFXYsiEEiR

35223 *| k| 1 [ ETF3EYEREHRC
50174 *|% (x| 1 | ETFEYEHTF—/S—E
35185 #k[#] 1 [ ETFEYEIARL QL E)
35187 kx| ETREYBIARQLEF VR
35233C ¥lx) x| 1 | ETEYSIS 5 (4H)

DESCRIPTION

 [THROAT PLATE

SCREW 3/16X32

THROAT PLATE BODY

SCREW 15/64X28

CLOTH PLATE

SCREW 3/16X32 L=145

THROAT PLATE

SCREW 15/64X28

BED SLIDE (LEFT)

BED SLIDE (RIGHT)

SCREW 15/64X28 L=3.8

LOWER FEED ROCK SHAFT

LOWER FEED ROCK SHAFT CRANK
SCREW 1/4X24UNE

SCREW CENTER 5/8X16UN (LONG)
NUT 5/8X16UN

SCREW GCENTER 5/8X16UN (SHORT)
NUT 5/8X16UN

SCREW 3/8X28

NUT 3/8X28

FEED BAR

FEED DOG

FEED DOG

SCREW 1/4X24 L=11

ROLLER & STUD

FEED LIFTING ROCK SHAFT CRANK
SCREW 3/8X18

SCREW CENTER 5/8X16UN (SHORT)
NUT 5/8X16UN

FEED LIFTING ROCK SHAFT COMPLETE
WEARYING BLOCK

SCREW 1/4X24 L=16

TAPER PIN

SCREW CENTER 5/8X16UN (LONG)
NUT 5/8X16UN

FEED LIFTING ROCK SHAFT CRANK COMPLETE
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2 FEG/PARTS FOR THREAD TENSION

DESCRIPTION

No.| B &ES 7| B ALEA
PARTS NO| e 55 é_ QTY

1| 8079 IR [ DR RS TENSION THUMB NUT 1/4X40

2 | 1422 ®| k| x| 1 [NRFRERS Y TENSION SPRING

311423 #| %% 2 |/\EF4EM TENSION DISC

4 4171 #| k| x| 1 NEFE TENSION STUD (POST)

5 (35087 **k|k 1 | EEY-RE CONNECTING BRACKET

6 |35159 ¥ x| x) 1 [RE(R) THREAD GUIDE (MIDDLE)

7 | 6025 Kkl 1 &EN (D) IESRL SCREW 11/64X40 L=12

8 (11142 ®klF | REN(R) Ty e— WASHER

9 (35166 * x| x] 1 |KaH LARGE THREAD GUIDE

10 18417 kx| x| | KEEIESHRC SCREW 4.5X32 L=8

11110683 *lkxl 1 |RENT) THREAD GUIDE (LOWER)

12110685 k[Ek 1 RENT) IR SCREW 3.4X36

13 (10519 ¥ ¥k 1 | EXYZREUENHRE(E) SCREW 6.75X24 L=17.5

14 135088 ¥kl 1 | FEVTREIORE(E) SCREW 6.75X24 L=15

15135089-01 [*|*|*| 1 |ERZYZRE/vHE PIN 4X22L

163508902 || #[*| 1 |ERY-REH/voED PIN 4X35L

17] 1414 *| x| x| 1 |HRAFA TENSION REGULATOR

18 (10581 #| %% | [HRFAFALEHAL SCREW 7/32X32 L=7

19] 1417 ¥k % 1 [REUBEIR UG REGULATING SPRING

2035161 x| x| 1 |RERYRTLY THREAD TAKE-UP SPRING

21| 1418 ¥k x| 1 REYRTYSTHES THREAD TAKE-UP SPRING ADJUSTING SLEEVE

22 |35160 k| k k| 1 | REATFE THREAD CONTROLLER STUD

23 (35162 [k 1 |HREAFM TENSION DISC

24 (35164 * x| x| 1 |RAFEK TENSION DISC LEATHER

25 (35163 *| k[ 1 [HRFAFH—M TENSION DISC WASHER

26 |35165 ®[*| x| 1 [[BHEXT)H TENSION RELEASE SPRING

27| 8079 #|*[%| 1 |RB\EFvk TENSION THUMB NUT 1/4X40

28 |35160C kx| 1 | RIAFEGE) THREAD CONTROLLER STUD COMP.
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1B S 1/ACCESSORIES 1

DESCRIPTION

o | mass | | o] B B

PARTS NOfa ||| QTY
1 |Nog25 *| %% 5 |5t NEEDLE 1000 #250
2 135225 ¥kl xl 1 | A —BEEEIR SHUTTLE CYLINDER OPENER
3 135226 ¥|*x|x| 5 [RE> BOBBIN
4 |25649C ¥ k%] 1 |KSA/8—4s48 SCREW DRIVER COMPLETE
8 [8132-B  [*|*|*| 1 |spEs ACCESSORY BAG
9 (19457 ¥ x| 1 |RALVF(2.5mm) HEXAGONAL WRENGCH (2.5MM)
10 {19458 ¥ x|x| 1 [KALZF(3mm) HEXAGONAL WRENCH (3MM)
11 | 19459 ¥k *| 1 |KALF@Wmm) HEXAGONAL WRENCH (4MM)
12 | 19460 ¥ x(*| 1 |RALF (5mm) HEXAGONAL WRENCH (5MM)
13| 8123 x|k 1 [N OILER
14 135254 S IE 3 I I B P S v c ol THREAD STAND COMPLETE
15 |35494-01 | *[*|*| 1 [RIRH—REEK) BELT GUARD BODY (1)
16 [35484-03 | *|*[*[ 1 |NLrH—KEfHR BELT GUARD STAY
17 [35239-A | *|*|x| 1 |~JLrH—REEK(2) BELT GUARD BODY (2)
18 (30046 ¥ kK 6 | SHUIH—REREIESHRE SCREW M4X0.7 L=6
19 (13005 k| x| 3 | RYLAH—FE{HRIESRLC (58) SCREW 6.75X24 L=10
20 (10519 ¥kl 1 | NYLMH—FER{EIESHRE(E) SCREW 6.75X24 L=175
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{TE & 2/ACCESSORIES 2

No | #iGES T Bk KR DESCRIPTION _]
PARTS NO|o|as| QTY

1 |35255 | x[ x| 1 [mFLu- BOBBIN WINDER COMPLETE

2 |11376 k| k1 | E—R—L/\—RENIR MOTOR LEVER EXTENSION

3 (11377 ¥ kx| 2 |[BE—B—LA—FERIESHHE SCREW 1/4X32 L=19.5

41 8126-02 | *|*|*| 2 |E—4—L/A—#HiRtHREF VR NUT 1/4X32

5 8126-03 [=|*|*| 2 |E—R—L \—ERTvv— WASHER

6 35007 2 K I R R b 2y PULLEY

7 (17082 £ | %[ 1 |<EY(500) CHAIN (500)

8 13079 [ %] 2 |<&Y(1000) CHAIN (1000)

9 (35240 x| 2 |1 BED HINGE

10 (35241 ¥ %% 8 |EVTIESHRC SCREW 5/16X18 L=65.5

11| 0058 ¥ kx| 8 |EVUHREITYL T Ty o WASHER

12 | 0040 ¥k %[ 8 |EUUikHhl+ vk NUT 5/16X18

13 [35157C ¥kl 1 (IR IZ(48) OIL BOX COMPLETE

14 |35157-04 | *|*|*| 1 [ZFUL4iR OIL BOX COVER SPRING

15 136157-07 | *|*|%| 2 [Zz)Lh(p) OIL BOX FELT (SMALL)

16 |35157-08 | *|*[*| 1 |Zz/rBziR OIL. BOX FELT PLATE

17|35157-09 | *|*|*| 1 |[ZTJLR(K) OIL BOX FELT (LARGE)

18 /10699 *|x[*| 1 |BEEE->EH THUMB SCREW 3.4X36

19 | 8100 ¥[x| % 1 [ATYLSHRiESHAL SCREW 9/64X40 L=6.5

20| 8100 *[k[* 1 [T)LMEZIESHRL SCREW 9/64X40 L=6.5

21| 8100 kiok k| 1 T )LNEZRESHRLE SCREW 9/64X40 L=6.5

22 135223 ®k(*| 1 |FANWRyIRIEDRC SCREW 1/4X24 =16

23 (35242 *[*[x| 1 @S OIL PAN

24 [11570 ®| k[ 4 |SHZIHIEDHRE SCREW 13/64X32

25 [13094 * k] 2 |R_REYtyk PEDAL WITH STOP RINGS
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BI5E 5 /OPTION

No.| 5B S ;] fE5% i B j DESCRIPTION
. [

PARTS NO|m CL g& QTY
1 135237 *| kx| 1 |FlBYSILRA ) AUXILIARY BELT GUARD
2 15081 *| k(x| 2 |[fHEINILFA—FKRBL WOOD SCREW
3 |16287 ® ok k2 EBINILET—RRPL Ty v—  |[WASHER
4 135238 * kx| 1 [WEILRH—R (& AUXILIARY BELT GUARD (FRONT)
5 |30046 * |k k(T [HBIAYLRH —R (B kAl SCREW M4X0.7 L=6
6 35245 k[*k[*| 1 | DaoH—H—FRAE FINGER GUARD BASE
7 | 8097 ¥kl k1 T H—-H—KRFEEHHAL SCREW 15/64X28 L=5
8 35244 ¥ x|k 1 (D H—H—K FINGER GUARD
8 |28564 - - 1 |24 HA—#H—K FINGER GUARD
9 | 8103 ¥l kx| 2 | TaH—H—KiEsHial SCREW 11/64X40 L=3.5
10 [30169C ¥k k| T [BRHETETZ—(48) SYNCHRONIZER ADAPTER COMPLETE
11 (30169 *[#|x| 1 |[BHBFSY Ta— SYNCHRONIZER ADAPTER
12 |30170 *lx[% 3 |kl SCREW
13 /31208 ® k(x| 3 |EITyr— SPRING WASHER
14 |35495 #| % x| 1 |[BHBTzE SYNCHRONIZER SUPPORT
15 |50409 *[*k k| 2 |[Fuk NUT
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N-C CARPET BINDING 50, LTD.

& EQUIPMENT CORP. Prefecture,
858 SUMMER AVE.
NEWARK, NJ 07104

PHONE (973) 481-3500

TOLL FREE (800) 526-1184
FAX (973) 481-0839
EMAIL: SALES@NCCARPET.COM
WWW.NCCARPET.COM

N-C CARPET BINDING 1491

& EQUIPMENT CORP.
858 SUMMER AVE.

NEWARK, NJ 07104
PHONE (973) 481-3500 Parts No. F’B721OOR(eO\/814631

TOLL FREE (800) 526-1184
FAX (973) 481-0839
EMAIL: SALES@NCCARPET.COM
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6. PRESSER FOOT PEDAL INSTALLATION

Link the presser foot left chain{A) and presser foot left rod{C} by hook(A).
Mounted presser foot pedal(D) on machine stand crosspiece. Adjust board(E)
position and fixed all bolt and nut. '

Observe the Fig.3.

7. BOBBIN WINDER INSTALLATION

The bobbin winder is mounted on the table top as shown in Fig.4 with its pulley in
front of the driving belf so that the pulley will separate from the belt affer bobbin
has been wound with sufficient thread.

Screw|B} adjust the central position of bobbin winder.

Screw(C) adjust the bobbin winder,




8. THREAD STAND INSTALLATION

The thread stand should be mounted in top right comner of table top, fixed by
nut(C).

il

@ =

£©

Fig.5

9. PREPARATION BEFORE USE

2.1 Before’pocking, we put anti rust grease in the component of machine. Please
wipe off the grease in the sutface and clean the machine.

9.2 Check

Please check the machine carefully and turn rotatable parts.

10. LUBRICATION

To insure easy running and prevent unnecessary wear of the machine, oil all parts
which are in movable contact. When the machine is in continuous use, oil should
be applied frequently. The places where the machine should be ociled are
indicated in Fig.6 by arrows pointing to the oil holes and bearings. Oil should be
regularly applied to the shuttle race. On the back of the arm is o cover, fastened
by two knurled screws loosen the screws and remove cover. Care should be
taken to see that all the moving parts inside are sufficiently lubricated. Replace
cover info position and tighten the two screws.




Fig.6

11. COMMISSIONING

The new machine should be commissioning operation in low speed. Lift the
presser foot and control the operation speed in 300-400 stitch per minute for half
hour.

12. SET THE NEEDLE
Rotate the balance wheel until the needle bar has reached its highest position.
Loosen the thumb nut in the needle clamp and place the needle up into the
clamp as far as it will go. The long groove of the needle must be facing left and
the eye in line with the arm of the machine. Then tighten the set screw. Observe
the Fig.7.

F\!

thumb nut

.




13. REMOVE THE BOBBIN

13.1 Rotate the balance wheel bringing the needle bar to ifs lowest position. Then
with the curved paort of the shuttle cylinder opener, which should conform to the
curve of the shuttle, as shown in Fig.8 a, insert the smaill end of shuttle cylinder
opener into slot in the spring latch under the shuttle cylinder.

13.2 Hold the bobbin between the thumb and index finger of the ieft hand, at the
same time the thread is drawing off from the underside toward the right as shown
in Fig.8 b. Place the bobbin in the cylinder as far as i will go. draw the thread in
the slot in the cylinder and under the tension spring, then into the delivery eve,
then push the cylinder back unfil it is locked by the spring latch, and allow about
3 inches of thread to hang free from the shuttle so that it can be drawn up trough
the throat plate.

Fig.8




14. THREAD THE NEEDLE

Observe the Fig.9.
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15. ADJUST STITCH LENGTH

Thé length of stitch is regulated by loosening the serrated nut{A] on the reverse
lever, Fig.10.

Fig.10




14, ADJUST PRESSER FOOT LIFT

16.1 The presser foot lift can be adjusted by Screw(C). If the screw(C] goes up,

the §ift of presser foot and alternating presser foot will reduce, vice versa.
16.2 The dlternating presser foot lift can be adjusted by indes(D].I? the slides(D}
goes up, the lift of presser foot and alternating presser foot will reduce, vice versa.

16.3 Observe the Fig.11.

17. ADJUST NEEDLE THREAD

Turning the tension nut clockwise, increase tension of the needle thread.
Turning the tension nut counferclockwise, reduce the tension of the needle

thread.Observe the Fig.12.




